Torque Settings. 5/ ft lbs. 3/ ft lbs. 7/ ft lbs. 1/ ft lbs. 9/ ft lbs. 5/ ft lbs. 3/ ft lbs.

Save this PDF as:
 WORD  PNG  TXT  JPG

Size: px
Start display at page:

Download "Torque Settings. 5/ ft lbs. 3/ ft lbs. 7/ ft lbs. 1/ ft lbs. 9/ ft lbs. 5/ ft lbs. 3/ ft lbs."

Transcription

1 INSTALLATION MANUAL 2, 3 OR 4 FRONT AND REAR SPRING SUSPENSION SYSTEM CHEVY PICKUP & BLAZER 1/2 TON PART # SJ PART NUMBER : CHEVY PICK UP & BLAZER 1/2 TON 2, 3 OR 4 FRONT AND REAR SPRING SUSPENSION SYSTEM PARTS LIST: Part # Description Qty. 5U-6109R 5/8 X 3 1/2 X 9 5/8 Round U-bolts 1 5U-3507R 5/8 X 3 X 7 5/8 Round U-bolts 7 58NW 5/8 High Nuts & Washers 2 GMSBNB1 Front Spring Eye Bolts 1 GMSBNB3 Rear Spring Eye Bolts 1 GMBLNB Front & Rear Brake Line Extensions & Hardware 1 LUBE Lube Pack INST Instruction Sheet 1 Congratulations on your selection to purchase a Tuff Country EZ-Ride Suspension System. We at Tuff Country are proud to offer a high quality product at the industries most competitive pricing. Thank you for your confidence in us, and our product. Before installation begins, it is the customers/installers responsibility to make sure that all parts are on hand. If any parts are missing, please feel free to call one of our customer service (800) Make sure to use locktite on all new and stock hardware associated with this installation. Torque Settings 5/ ft lbs. 3/ ft lbs. 7/ ft lbs. 1/ ft lbs. 9/ ft lbs. 5/ ft lbs. 3/ ft lbs. Tuff Country EZ-Ride Suspension highly recommends that a qualified and or certified mechanic performs this installation. If you desire to return your vehicle to stock, it is the customers responsibility to save all stock hardware. IMPORTANT CUSTOMER INFORMATION This vehicles reaction and handling characteristics may differ from standard cars and/or trucks. Modifications to improve and/or enhance off road performance may raise the intended center of gravity. Extreme caution must be utilized when encountering driving conditions which may cause vehicle imbalance or loss of control. DRIVE SAFELY! Avoid abrupt maneuvers, such as sudden sharp turns which could cause a roll over, resulting in serious injury or death. It is the customers responsibility to make sure that a re-torque is performed on all hardware associated with this suspension system after the first 500 miles of installation. It is also the customers responsibility to do a complete re-torque after every 3000 miles or after every off road use. After the original installation, Tuff Country EZ-Ride Suspension also recommends having the alignment check every 6 months to ensure proper tracking, proper wear on tires and front end components. Tuff Country EZ-Ride Suspension take no responsibility for abuse, improper installation or improper suspension maintenance. It is the responsibility of the customer or the mechanic to wear safety glasses at all times when performing this installation. It is the customers/installers responsibility to read and understand all steps before installation begins. OEM manual should be used as a reference guide. The Tuff Country EZ-Ride Suspension product safety label that is included in your kit box must be installed inside the cab in plain view of all occupants. It is the responsibility of the installers to make sure that the rear view mirror hanger is hung from the rear view mirror. The rear view mirror hanger has instructions on proper post installation procedure.

2 LIMITED LIFETIME WARRENTY Notice to all Tuff Country EZ-Ride Suspension customers: It is your responsibility to keep your original sales receipt! If failure should occur on any Tuff Country EZ-Ride Suspension component, your original sales receipt must accompany the warranted unit to receive warranty. Warranty will be void if the customer can not provide the original sales receipt. Do not install a body lift in conjunction with a suspension system. If a body lift is used in conjunction with any Tuff Country EZ-Ride Suspension product, your Tuff Country EZ-Ride Suspension WARRANTY WILL BE VOID. Tuff Country Inc. ( Tuff Country ) suspension products are warranted to be free from defects in material and workmanship for life if purchased, installed and maintained on a non-commercial vehicle; otherwise, for a period of twelve (12) months, from the date of purchase and installation on a commercial vehicle, or twelve thousand (12,000) miles (which ever occurs first). Tuff Country does not warrant or make any representations concerning Tuff Country Products when not installed and used strictly in accordance with the manufacturer s instructions for such installation and operation and accordance with good installation and maintenance practices of the automotive industry. This warranty does not apply to the cosmetic finish of Tuff Country products nor to Tuff Country products which have been altered, improperly installed, maintained, used or repaired, or damaged by accident, negligence, misuse or racing. ( Racing is used in its broadest sense, and, for example, without regards to formalities in relation to prizes, competition, etc.) This warranty is void if the product is removed from the original vehicle and reinstalled on that or any other vehicle. This warranty is exclusive and is in lieu of any implied warranty of merchantability, fitness for a particular purpose or other warranty of quality, whether express or implied, except the warranty of title. All implied warranties are limited to the duration of this warranty. The remedies set forth in this warranty are exclusive. This warranty excludes all labor charges or other incidental of consequential damages. Any part or product returned for warranty claim must be returned through the dealer of the distributor from whom it was purchased. Tuff Country reserves the right to examine all parts returned to it for warranty claim to determine whether or not any such part has failed because of defect in material or workmanship. The obligation of Tuff Country under this warranty shall be limited to repairing, replacing or crediting, at its option, any part or product found to be so defective. Regardless of whether any part is repaired, replaced or credited under this warranty, shipping and/or transportation charges on the return of such product must be prepaid by the customer under this warranty. Special Note: This box kit is used on 2, 3 or 4 kits, it includes the front and rear U-bolts, front and rear brake line extensions, front and rear spring eye bolts and all necessary hardware. If you are installing a 2 Tuff Country EZ-Ride Suspension on your vehicle, please read the following: Tuff Country EZ-Ride Suspension offers two styles of front springs, a Heavy Duty spring and a EZ-Ride spring. If you have not already ordered your front springs, please contact Tuff Country or your local Tuff Country dealer and order (2) (Front EZ- Ride Springs) or (2) (Front Heavy Duty Springs). Also Chevy/GMC offers (2) different length rear springs, a 52 rear leaf spring and a 56 rear leaf spring. If the vehicle that you are working on has a 52 rear leaf spring, and you have not already ordered your rear leaf springs, please contact Tuff Country or your local Tuff Country dealer and order (2) (Rear 52 EZ-Ride Spring). Unfortunately Tuff Country EZ-Ride Suspension does not offer a 56 rear leaf spring. Also, Tuff Country EZ-Ride Suspension recommends running a 32 x tire for maximum tire clearance. Special Note: This tire size in not 100% accurate due to variations in wheel width, wheel off set, tire diameters and driving habits. If you are installing a 3 Tuff Country EZ-Ride Suspension on your vehicle, please read the following: Tuff Country EZ-Ride Suspension offers two styles of front springs, a Heavy Duty spring and a EZ-Ride spring. If you have not already ordered your front springs, please contact Tuff Country or your local Tuff Country dealer and order (2) (Front EZ- Ride Springs) or (2) (Front Heavy Duty Springs). Also Chevy/GMC offers (2) different length rear springs, a 52 rear leaf spring and a 56 rear leaf spring. If the vehicle that you are working on has a 52 rear leaf spring, and you have not already ordered your rear leaf springs, please contact Tuff Country or your local Tuff Country dealer and order (2) (Rear 52 EZ-Ride Spring). Unfortunately Tuff Country EZ-Ride Suspension does not offer a 56 rear leaf spring. Also, Tuff Country EZ-Ride Suspension recommends running a 32 x tire for maximum tire clearance. Special Note: This tire size in not 100% accurate due to variations in wheel width, wheel off set, tire diameters and driving habits.

3 If you are installing a 4 Tuff Country EZ-Ride Suspension on your vehicle, please read the following: Tuff Country EZ-Ride Suspension offers two styles of front springs, a Heavy Duty spring and a EZ-Ride spring. If you have not already ordered your front springs, please contact Tuff Country or your local Tuff Country dealer and order (2) (Front EZ- Ride Springs) or (2) (Front Heavy Duty Springs). Also Chevy/GMC offers (2) different length rear springs, a 52 rear leaf spring and a 56 rear leaf spring. If you have not already ordered your rear springs, please contact Tuff Country or your local Tuff Country dealer and order (2) (Rear 52 EZ- Ride Spring) or (2) (Rear 56 EZ-Ride Spring). Also, Tuff Country EZ-Ride Suspension recommends running a 33 x tire for maximum tire clearance. Special Note: This tire size in not 100% accurate due to variations in wheel width, wheel off set, tire diameters and driving habits. Tuff Country EZ-Ride Suspension highly recommends installing a raised steering arm once a 4 suspension system has been installed. If you have not already ordered your raised steering arm, please contact Tuff Country or your local Tuff Country dealer and order part # Please Follow Instruction Carefully Before installation begins, drive and check to make sure there are no uncommon sounds and or frame damage. Also at this time measure from the center of the hub to the bottom of the fender well and record measurements below. Pre Installation Measurements: Driver Side Front: Passenger Side Front: Driver Side Rear: Passenger Side Rear: At the end of the installation take the same measurements and compare to the pre-installation measurements. Post Installation Measurements: Driver Side Front: Passenger Side Front: Driver Side Rear: Passenger Side Rear: Front End Installation: 1. To begin installation, block the rear tires of the vehicle so that the vehicle is stable and can t roll backwards. Safely lift the front of the vehicle and support the frame with jack stands. Place a jack stand on both the driver and passenger side. Next remove the wheels and tires from both sides. 2. Working on the driver side, remove the stock shock from the stock upper and lower mounting point and save hardware for later re-installation. The stock shocks may be discarded. Special Note: New longer front shocks are needed, if you have not already ordered shocks, please contact Tuff Country or your local Tuff Country dealer and order the proper shocks. Tuff Country recommends using a 20 fully extended nitrogen gas shock when installing a 2 suspension system and a 23 fully extended nitrogen gas shock when installing a 3 or 4 suspension system. Repeat procedure on the passenger side. Special Note: If the vehicle that you are working on has the dual shock option, remove both shocks and discard. 3. Working on the driver side, disconnect the stock brake line at the frame mount. Let the stock brake line hang. Special Note: Brake fluid is going to leak out, it is a good idea to place a bucket under the vehicle to catch the brake fluid that will leak out. After the installation is complete, the brake lines will need to be bleed. Repeat procedure on the passenger side. See Illustration # 1 4. Working on the driver side, remove the stock cotter pin and caster nut that connects the stock drag link ball joint to the stock steering arm. If you are not going to replace the stock steering arm with a raised steering arm, save the stock cotter pin and caster nut for later re-installation. Remove the stock drag link from the stock steering arm and let the stock drag link hang. Special Note: Tuff Country EZ-Ride Suspension highly recommends installing a raised steering arm once a 4 suspension system has been installed. If you have not already ordered your raised steering, please contact Tuff Country or your local Tuff Country dealer and order part # If you are installing a 2 or 3 suspension system, you may skip this step. 5. Place a pair of hydraulic floor jacks under the front axle. Place one hydraulic floor jack on the driver side and one on the passenger side. 6. Working on the driver side, remove the stock U-bolts from the stock location. The stock U-bolts and hardware may be discarded. Repeat procedure on the passenger side. 7. Carefully lower down on both hydraulic floor jacks at the same time approximately 5. This will allow enough room for the new front springs to be installed into the stock location. 8. Working on the driver side, remove the stock spring from the stock location. The stock front spring, stock front spring hanger hardware and stock front spring shackle hardware may be discarded. Repeat procedure

4 on the passenger side. 9. Locate the new front leaf springs. Working on the front and rear eyelet s of the front springs, remove the new sleeves and bushings from each end and set a side for later re-installation. 10. Locate the new polyurethane lube packs. Spread the new polyurethane over the new bushings that were removed from step # 9 and re-install them back into the new front spring assembly. Make sure to re-install the new sleeves. Special Note: Make sure to use the new polyurethane lube packs prior to inserting the new bushings back into the new front springs. This will increase the life of the bushing, prevent squeaking and help with ride quality. 11. Locate the new front spring eye hardware. Working on the driver side, install the new front spring into the stock location and secure using the new spring eye hardware. Make sure to use thread locker or locktite on these bolts. Torque the front spring eye hanger hardware to 120 ft lbs. Special Note: Do not torque the front spring eye shackle hardware at this time. Once the vehicle is lowered to the ground, the front spring eye shackle will be torque to 40 ft lbs. Repeat procedure on the passenger side. See Illustration # 2 / Front Spring Hanger See Illustration # 3 / Front Spring Shackle 12. Carefully raise up on both hydraulic floor jacks at the same time until the newly installed front springs seat properly to the stock front spring perches. 13. Locate (2) new 5/8 x 3 x 7 5/8 Round U-bolts, (4) 5/8 U-bolt High Nuts and (4) 5/8 U-bolt Washers. Working on the driver side, install the new U-bolts into the stock location and secure using the new U-bolt high nuts and washers. Torque to 130 ft lbs. See Illustration # Locate (1) new 5/8 x 3 x 7 5/8 Round U-bolt, (1) new 5/8 x 3 1/2 x 9 5/8 Round U-bolt, (4) 5/8 U-bolt High Nuts and (4) 5/8 U-bolt Washers. Working on the passenger side, install the new 5/8 x 3 1/2 x 9 5/8 round U-bolt into the stock location around the stock front differential inside location. Secure using the new U- bolt high nuts and washers. Secure the new 5/8 x 3 x 7 5/8 round U-bolt into the stock outside location. Secure using the new U-bolt high nuts and washers. Torque to 130 ft lbs. See Illustration # Working on the driver side, re-install the stock drag link back into the stock steering arm. Secure using the stock caster nut and cotter pin that was removed from step # 4. Special Note: If you are installing a 2 or 3 suspension system, you may skip this step. 16. Carefully remove both hydraulic floor jacks from under the front differential. 17. Locate (2) larger brake line relocation brackets, (2) 5/16 x 1 bolts, (4) 5/16 flat washers and (2) 5/16 unitorque nuts. Working on the driver side, secure the new brake line extending bracket to the stock location and secure using the new 5/16 x 1 bolt and hardware. Torque to 18 ft lbs. Make sure to use thread locker or locktite on these bolts. Repeat procedure on the passenger side. 18. Working on the driver side, move the stock hard brake line located in the inner part of the frame rail under the stock frame. Reconnect the hard line and the soft line back together around the new brake line extending bracket that was installed in step # 17. Repeat procedure on the passenger side. See Illustration # Working on the driver side, install the new front shocks absorbers using the stock hardware removed from step # 2. Special Note: Shocks are not included with this suspension system, shocks need to be ordered as a separate part number, Tuff Country recommends using a 20 fully extended nitrogen gas shock when installing a 2 suspension system and a 23 fully extended nitrogen gas shock when installing a 3 or 4 suspension system. If the vehicle that you are working on has the dual shock option, Tuff Country recommends using a 23 fully extended cellular gas shock for the auxiliary shock when installing a 2 suspension system and a 26 fully extended cellular gas shock for the auxiliary shock when installing a 3 or 4 suspension system. Repeat procedure on passenger side. See Illustration # Install the tires and wheels and carefully lower the vehicle to the ground. 21. With the weight of the vehicle on the ground, torque the top and bottom spring eye shackle bolts on the driver and passenger side to 40 ft lbs. Front End Installation Complete Rear End Installation 22. To begin installation, block the front tires of the vehicle so that the vehicle is stable and can t roll forward. Safely lift the rear of the vehicle and support the frame with a pair of jack stands. Place a jack stand on both the driver and passenger side. Next remove the wheels and tires from both sides. 23. Locate (1) rear brake line extending bracket, (1) 5/16 x 1 bolt, (2) 5/16 flat washers, (1) 5/16 unitorque nut and (1) 5/16 lock washer. Remove the stock brake line bracket from the rear differential and save stock bolt for later re-installation. Secure the new brake line bracket

5 to the rear differential housing using the stock bolt. Special Note: Make sure to use thread locker or lock tite. Next, attach the stock brake line bracket to the newly installed brake line bracket and secure using the new 5/16 x 1 bolt and hardware. Torque to 16 ft. lbs. See Illustration # Position a pair of hydraulic floor jacks under the rear axle. Place one jack stand on the driver side and one on the passenger side. Raise up on both hydraulic floor jacks at the same time until they make contact with the rear axle. 25. Working on the driver side, remove the stock shock and save the stock hardware for later re-installation. Special Note: New longer rear shocks are needed, if you have not already ordered shocks, please contact Tuff Country or your local Tuff Country dealer and order the proper shocks. Tuff Country recommends using a 26 fully extended nitrogen gas shock when installing a 2 or 3 suspension system and a 30 fully extended nitrogen gas shock when installing a 4 suspension system. Repeat procedure on the passenger side. 26. Working on the driver side, remove the (2) stock rear U-bolts and discard. Set the upper U-bolt plate a side for later re-installation. Repeat procedure on passenger side 27. Lower down on both hydraulic floor jacks at the same time until the stock springs separate from the stock rear axle. Lower down approximately 5. Special Note: Make sure not to over extended any brake lines or hoses when lowering the axle. This will allow you enough room for the new rear springs to be installed. 28. Working on the driver side. Remove the stock spring from the stock location. The stock spring and stock spring eye hardware may be discarded. Repeat procedure on the passenger side. 29. Locate the new rear springs and the new rear spring eye hardware. Working on the driver side, install the new rear spring into the stock location and secure using the new spring eye hardware. Make sure to use thread locker or locktite on these bolts. Torque the rear spring eye hanger hardware to 120 ft lbs. Special Note: Do not torque the rear spring eye shackle hardware at this time. Once the vehicle is lowered to the ground, the rear spring eye shackle will be torque to 40 ft lbs. Repeat procedure on the passenger side. Special Note: The new rear springs have an off set centering bolt, the longer end of the spring needs to be installed towards the rear of the vehicle. 30. Carefully raise up on both hydraulic floor jacks at the same time until the newly installed rear springs seat properly to the stock rear spring perches. 31. Locate (2) new 5/8 x 3 x 7 5/8 Round U-bolts, (4) 5/8 U-bolt High Nuts and (4) 5/8 U-bolt Washers. Working on the driver side, install (2) new 5/8 x 3 x 7 5/8 round U-bolts into the stock location and secure using the new 5/8 high nuts and washers. Torque to 130 ft lbs. Repeat procedure on passenger side. Special Note: With a suitable cutting tool, cut off the excess U-bolt threads on all (4) rear U-bolts. See Illustration # Working on the driver side, install the new rear shocks absorbers using the stock hardware removed from step # 25. Special Note: New longer rear shocks are needed, if you have not already ordered shocks, please contact Tuff Country or your local Tuff Country dealer and order the proper shocks. Tuff Country recommends using a 26 fully extended nitrogen gas shock when installing a 2 or 3 suspension system and a 30 fully extended nitrogen gas shock when installing a 4 suspension system. Repeat procedure on the passenger side. See Illustration # Check and double check to make sure that all step related with the front and rear end were performed properly. Check and double check to make sure that all stock and new hardware is torque to proper torque specifications. Use the torque sheet at the beginning of the installation manual. 34. Install the tires and wheels and safely lower the vehicle to the ground. 35. With the weight of the vehicle on the ground, torque the top and bottom spring eye shackle bolts on the driver and passenger side to 40 ft lbs. 36. Once the installation is complete, make sure to bleed the brake lines. Also, using the proper brake fluid, make sure to top off the brake fluid level. CONGRATULATIONS INSTALLATION COMPLETE Special Note: After the completion of the installation, Tuff Country EZ-Ride Suspension recommends taking the vehicle to an alignment shop and having a proper front end alignment performed. It is also a good idea to keep a close watch on the front and rear drive line U-joints. If they start to wear out, make sure to replace them. If you have any questions or concerns, please feel free to contact Tuff Country or your local Tuff Country dealer.

6 STOCK FRONT BRAKE HOSE STOCK FRONT SHOCK ILLUSTRATION # 1 STOCK FRONT SPRING HANGER FRONT OF VEHICLE NEW FRONT SPRING HANGER HARDWARE NEW FRONT LEAF SPRING ILLUSTRATION # 2

7 STOCK SPRING SHACKLE HARDWARE STOCK SHACKLE NEW FRONT LEAF SPRING NEW FRONT SPRING SHACKLE HARDWARE ILLUSTRATION # 3 NEW 5/8 U-BOLT HIGH NUTS & WASHERS NEW 5/8 X 3 X 7 5/8 U-BOLTS DRIVER SIDE ILLUSTRATION # 4

8 NEW 5/8 U-BOLT HIGH NUTS & WASHERS NEW 5/8 X 3 1/2 X 9 5/8 U-BOLT NEW 5/8 X 3 X 7 5/8 U-BOLT PASSENGER SIDE OF VEHICLE ILLUSTRATION # 5 NEW 5/16 X 1 BOLT & HARDWARE NEW FRONT BRAKELINE RELOCATION BRACKET STOCK FRONT BRAKE HOSE NEW FRONT SHOCK ILLUSTRATION # 6

9 NEW 5/16 X 1 BOLT & HARDWARE NEW REAR BRAKE LINE RE-LOCATING BRACKET STOCK HARDWARE ILLUSTRATION # 7 NEW SHOCK NEW 5/8 U-BOLT HIGH NUTS & WASHERS NEW 5/8 X 3 X 7 5/8 U-BOLTS NEW REAR LEAF SPRING ILLUSTRATION # 8

Torque Settings. 5/ ft lbs. 3/ ft lbs. 7/ ft lbs. 1/ ft lbs. 9/ ft lbs. 5/ ft lbs. 3/ ft lbs.

Torque Settings. 5/ ft lbs. 3/ ft lbs. 7/ ft lbs. 1/ ft lbs. 9/ ft lbs. 5/ ft lbs. 3/ ft lbs. INSTALLATION MANUAL 6 FRONT AND REAR SPRING SUSPENSION SYSTEM CHEVY PICKUP 3/4 TON 1973 1987 PART # 16721 SJ052102 PART NUMBER : 16721 1973 1987 CHEVY PICK UP 3/4 TON 6 SUSPENSION SYSTEM FRONT AND REAR

More information

Torque Settings INSTALLATION MANUAL 3 SUSPENSION SYSTEM CHEVY PICKUP 3/4 TON PART # 13720

Torque Settings INSTALLATION MANUAL 3 SUSPENSION SYSTEM CHEVY PICKUP 3/4 TON PART # 13720 INSTALLATION MANUAL 3 SUSPENSION SYSTEM CHEVY PICKUP 3/4 TON 1973 1987 PART # 13720 SJ050702 PART NUMBER : 13720 1973 1987 CHEVY PICK UP 3/4 TON 3 SUSPENSION SYSTEM / WITH REAR BLOCKS PARTS LIST: Part

More information

Installation manual. 1.5 front leveling kit. Nissan Titan. Part # Part # Important customer information: Nissan Titan

Installation manual. 1.5 front leveling kit. Nissan Titan. Part # Part # Important customer information: Nissan Titan Installation manual 1.5 front leveling kit 2004-2015 Nissan Titan Part # 52008 sj071408rev.01 Part # 52008 2004-2015 Nissan Titan 1.5 front leveling kit Part # Description Qty. 52008-01 Front strut spacers

More information

Installation manual 3 suspension system Toyota Tacoma 4 x 4 & PreRunner Part # sj rev.03

Installation manual 3 suspension system Toyota Tacoma 4 x 4 & PreRunner Part # sj rev.03 Part #: 52904 1995-2004 Toyota Tacoma 4 x 4 & PreRunner 3 suspension system Parts list: Part # Description Qty. 52904-01 Rear brake proportioning valve bracket 1 52907-02 Front pre load spacer 2 52904-03

More information

Installation manual Toyota Tundra 4WD & 2WD - 2 front leveling kit Toyota Sequoia 4WD & 2WD - 2 front leveling kit Part # 52070

Installation manual Toyota Tundra 4WD & 2WD - 2 front leveling kit Toyota Sequoia 4WD & 2WD - 2 front leveling kit Part # 52070 Part # 52070 2007-2016 Toyota Tundra 4WD & 2WD 2008-2011 Toyota Sequoia 4WD & 2WD 2 front leveling kit Part # Description Qty. 52070-01 Front strut spacers 2 52070NB Hardware bag 1 52070INST Instruction

More information

Installation manual. 4.5 suspension system June 2007 Dodge Ram 2500 / Part # Part # Important customer information:

Installation manual. 4.5 suspension system June 2007 Dodge Ram 2500 / Part # Part # Important customer information: Installation manual 4.5 suspension system 2003 - June 2007 Dodge Ram 2500 / 3500 Part # 34003 sj11407rev.03 Part # 34003 2003 - June 2007 Dodge Ram 2500 / 3500 4.5 suspension system Part # Description

More information

Installation manual. 4 Suspension system Ford Super Duty F250 / F350. Part # Part # 24975

Installation manual. 4 Suspension system Ford Super Duty F250 / F350. Part # Part # 24975 Installation manual 4 Suspension system 2005-2016 Ford Super Duty F250 / F350 Part # 24975 SS05272014 Part # 24975 2005-2016 Ford Super Duty F250 / F350 4 Suspension system Part # Description Qty. 24975-CL01

More information

Installation manual. 3 suspension system Toyota Tacoma. 4x4 and 2WD PreRunner. Part # Part # Important customer information:

Installation manual. 3 suspension system Toyota Tacoma. 4x4 and 2WD PreRunner. Part # Part # Important customer information: Installation manual 3 suspension system 2005 2018 Toyota Tacoma 4x4 and 2WD PreRunner Part # 52907 sj11112011rev.05 Part # 52907 2005-2018 Toyota Tacoma 4x4 and 2WD PreRunner 3 suspension system Part #

More information

Installation manual. 4 Suspension system Ford Super Duty F250 / F350. Part # & Part # & ( gas & diesel engines )

Installation manual. 4 Suspension system Ford Super Duty F250 / F350. Part # & Part # & ( gas & diesel engines ) Installation manual 4 Suspension system 2017-2018 Ford Super Duty F250 / F350 Part # 24987 & 24989 SS08292017 Part # 24987 & 24989 ( gas & diesel engines ) 2017-2018 Ford Super Duty F250 / F350 4 Suspension

More information

Installation Manual Chevy 2500/3500HD 4x4 3.5 Lift w/ Uniball upper control arms. Part # SS

Installation Manual Chevy 2500/3500HD 4x4 3.5 Lift w/ Uniball upper control arms. Part # SS Part # 13086 2011-2017 Chevy 2500/3500 HD 4x4 3.5 lift with Uniball upper control arms Part # Description Qty. 13086-01 DS & PS Upper control arm 2 13085-02 DS & PS upper shock bracket 2 13085-03 Limiting

More information

Installation manual. 2 front leveling kit. (Except Mega-Cab) Part # Part # Important customer information:

Installation manual. 2 front leveling kit. (Except Mega-Cab) Part # Part # Important customer information: Installation manual 2 front leveling kit 2014-2018 Dodge Ram 1500 4WD (Except Mega-Cab) Part # 32103 sj02252014rev.01 Part # 32103 2014-2018 Dodge Ram 1500 4WD (Except Mega-Cab) 2 front leveling kit Part

More information

Installation Manual Ram x4 4 Lift w/upper control arms. Part # Part # 34105

Installation Manual Ram x4 4 Lift w/upper control arms. Part # Part # 34105 Installation Manual 2009 2018 Ram 1500 4x4 4 Lift w/upper control arms Part # 34105 ss09172014 Part # 34105 2009-2018 Ram 1500 4x4 4 suspension system w/upper control arms Part # Description Qty. 34105-01

More information

Installation manual 4 suspension system Toyota Tacoma 4x4 and 2WD PreRunner W/Uni-ball Upper Control arms Part # 54910

Installation manual 4 suspension system Toyota Tacoma 4x4 and 2WD PreRunner W/Uni-ball Upper Control arms Part # 54910 Part # 54910 2005-2018 Toyota Tacoma 4x4 and 2WD PreRunner 4 suspension system W/Uni-ball upper Arms Part # Description Qty. 52907-02 Strut pre-load spacer 2 54910-01 Upper strut spacer 2 54910-02 Driver

More information

Installation manual Hummer H3 4 suspension system Part # Part # Important customer information Hummer H3 4 Suspension system

Installation manual Hummer H3 4 suspension system Part # Part # Important customer information Hummer H3 4 Suspension system Installation manual Hummer H3 4 suspension system 2006 Part # 14040 sj022807rev.03 Part # 14040 2006 Hummer H3 4 Suspension system Parts list: Part # Description Qty. 14040-01 DS knuckle 1 14040-02 PS

More information

Installation manual. 4 extended radius arm suspension system Ford Ranger 4WD Ford Explorer 4WD Part # 24862

Installation manual. 4 extended radius arm suspension system Ford Ranger 4WD Ford Explorer 4WD Part # 24862 Part # 24862 1983-1997 Ford Ranger 4WD 1991-1994 Ford Explorer 4WD 4 extended radius arm suspension system Part # Description Qty. R4XRB-01 DS extended radius arm 1 R4XRB-02 PS extended radius arm 1 R4XRB-03

More information

Installation Manual 4 Suspension System Toyota 4Runner with Upper Control arms. Part # Important customer information: Part # 54916

Installation Manual 4 Suspension System Toyota 4Runner with Upper Control arms. Part # Important customer information: Part # 54916 Installation Manual 4 Suspension System 2010 2018 Toyota 4Runner with Upper Control arms Part # 54916 SS01172017 Part # 54916 2010-2018 Toyota 4Runner 4 suspension system with upper control arms Part #

More information

Instruction set # 7068 Cognito Motorsports, Inc. Upper Control Arm Leveling Kit for GM 8-Lug #UCAK (Boxed Style)

Instruction set # 7068 Cognito Motorsports, Inc. Upper Control Arm Leveling Kit for GM 8-Lug #UCAK (Boxed Style) Cognito Motorsports, Inc. Upper Control Arm Leveling Kit for 2001-2010 GM 8-Lug #UCAK100010 (Boxed Style) Introduction - These control arms will not affect the height of the truck, the height is determined

More information

WARNING!!! READ AND UNDERSTAND ALL INSTRUCTIONS BEFORE PROCEEDING. MAKE SURE THAT YOU HAVE ALL TOOLS AND PARTS BEFORE BEGINNING THE INSTALLATION.

WARNING!!! READ AND UNDERSTAND ALL INSTRUCTIONS BEFORE PROCEEDING. MAKE SURE THAT YOU HAVE ALL TOOLS AND PARTS BEFORE BEGINNING THE INSTALLATION. INSTALLATION INSTRUCTIONS FOR 2001-2006 TOYOTA SEQUOIA 2-1/2" SUSPENSION LIFT KIT PART NUMBER 440 WARNING!!! READ AND UNDERSTAND ALL INSTRUCTIONS BEFORE PROCEEDING. MAKE SURE THAT YOU HAVE ALL TOOLS AND

More information

Cognito Motorsports, Inc., GM 2011-present 8-Lug truck Pitman/Idler Arm Support Kit SKU# PISK3008 **UTILITY PATENT US 7,475,891 B2**

Cognito Motorsports, Inc., GM 2011-present 8-Lug truck Pitman/Idler Arm Support Kit SKU# PISK3008 **UTILITY PATENT US 7,475,891 B2** Cognito Motorsports, Inc., GM 2011-present 8-Lug truck Pitman/Idler Arm Support Kit SKU# PISK3008 **UTILITY PATENT US 7,475,891 B2** Introduction - This application is for stock and lifted applications

More information

FTS21031BK Rear Leaf Spring Hanger GM 2500 HD 4WD

FTS21031BK Rear Leaf Spring Hanger GM 2500 HD 4WD 4331 EUCALYPTUS AVE. ~~ CHINO, CA 91710 909-597-7800 Fax 909-597-7185 FTS21031BK Rear Leaf Spring Hanger 2001-2006 GM 2500 HD 4WD PARTS LIST: Qu a Part # Description 1 FT20250BK Front Hanger Bracket Driver

More information

JEEP CHEROKEE (XJ) 3 SPRING KIT w/ Control Arms TM w/ Rear Add-A-Leaf & TM w/ Rear Leaf Spring

JEEP CHEROKEE (XJ) 3 SPRING KIT w/ Control Arms TM w/ Rear Add-A-Leaf & TM w/ Rear Leaf Spring 400 W. Artesia Blvd. Fax: (310) 747-3912 Compton, CA 90220 Ph: (877) 695-7812 www.trailmastersuspension.com JEEP CHEROKEE (XJ) 3 SPRING KIT w/ Control Arms 84-01 TM3730-40033 w/ Rear Add-A-Leaf & TM3730-40043

More information

JEEP WRANGLER (TJ) 4 SPRING KIT KIT# TM

JEEP WRANGLER (TJ) 4 SPRING KIT KIT# TM 400 W. Artesia Blvd. Fax: (310) 747-3912 Compton, CA 90220 Ph: (877) 695-7812 www.trailmastersuspension.com JEEP WRANGLER (TJ) 4 SPRING KIT 97-06 KIT# TM3440-20013 Installation of a Trail Master suspension

More information

CHEVY C WHEEL DRIVE FTS " LIFT SPINDLES

CHEVY C WHEEL DRIVE FTS  LIFT SPINDLES www.fabtechmotorsports.com 4331 EUCALYPTUS AVE. CHINO, CA. 91710 PHONE 909-597-7800 FAX 909-597-7185 1988-1998 CHEVY C1500 2 WHEEL DRIVE FTS1588-7 4" LIFT SPINDLES PARTS LIST: FTS1588-7 Chevy 4"Lift Spindle

More information

WARNING!!! READ AND UNDERSTAND ALL INSTRUCTIONS BEFORE PROCEEDING. MAKE SURE THAT YOU HAVE ALL TOOLS AND PARTS BEFORE BEGINNING THE INSTALLATION.

WARNING!!! READ AND UNDERSTAND ALL INSTRUCTIONS BEFORE PROCEEDING. MAKE SURE THAT YOU HAVE ALL TOOLS AND PARTS BEFORE BEGINNING THE INSTALLATION. INSTALLATION INSTRUCTIONS FOR 2008-09 JEEP LIBERTY & 2007-09 Dodge Nitro 2" SUSPENSION LIFT KIT PART NUMBER 582 WARNING!!! READ AND UNDERSTAND ALL INSTRUCTIONS BEFORE PROCEEDING. MAKE SURE THAT YOU HAVE

More information

CHEVY/GMC 1500HD / 2500HD TRUCK DUALLY 4WD 8 LUG 7 BASIC KIT

CHEVY/GMC 1500HD / 2500HD TRUCK DUALLY 4WD 8 LUG 7 BASIC KIT 85102 2000-2010 CHEVY/GMC 1500HD / 2500HD TRUCK DUALLY 4WD 8 LUG 7 BASIC KIT C8510-4 MAIN BOX KIT W/ HARDWARE 1) FRONT X MEMBER 1) REAR X MEMBER 2) TORSION BAR DROPS 1) LEFT BUMP STOP 1) RIGHT BUMP STOP

More information

2007 AND UP GM 4 LIFT 2WD/4WD TRUCK/SUV

2007 AND UP GM 4 LIFT 2WD/4WD TRUCK/SUV IF your ReadyLIFT product has a damaged or missing part, please contact customer service directly. For warranty issues please return to the place of installation and contact ReadyLIFT. A NEW REPLACEMENT

More information

DODGE RAM 2500 & WHEEL DRIVE FTS53002 MULTIPLE FRONT SHOCK SYSTEM

DODGE RAM 2500 & WHEEL DRIVE FTS53002 MULTIPLE FRONT SHOCK SYSTEM 2009-2010 DODGE RAM 2500 & 3500 4 WHEEL DRIVE FTS53002 MULTIPLE FRONT SHOCK SYSTEM Fabtech Motorsports 4331 Eucalyptus Ave. Chino, CA 91710 Tech Line 909-597-7800 Fax 909-597-7185 Web www.fabtechmotorsports.com

More information

" CHEVY / GMC WD BASIC KIT

 CHEVY / GMC WD BASIC KIT 84302 2007-2013 6" CHEVY / GMC 1500 4WD BASIC KIT 100% Bolt On 6 Spindle Kit Front Differential Is Dropped A Full 6 To Maintain Proper CV Axle Angles Impact Struts To Distribute Front Suspension Impact

More information

FLOOR JACK JACK STANDS ASSORTED METRIC AND S.A.E SOCKETS DRILL WITH ¼ and ½ BITS

FLOOR JACK JACK STANDS ASSORTED METRIC AND S.A.E SOCKETS DRILL WITH ¼ and ½ BITS www.fabtechmotorsports.com 4331 EUCALYPTUS AVE ~~ CHINO, CA 91710 PHONE 909-597-7800 ** FAX 909-597-7185 2003-2007 DODGE RAM 2500 & 3500 4 WHEEL DRIVE FTS53000BK MULTIPLE FRONT SHOCK SYSTEM PARTS LIST:

More information

4331 EUCALYPTUS AVE. CHINO, CA PHONE FAX

4331 EUCALYPTUS AVE. CHINO, CA PHONE FAX www.fabtechmotorsports.com 4331 EUCALYPTUS AVE. CHINO, CA. 91710 PHONE 909-597-7800 FAX 909-597-7185 FTS22115 Dirt Logic 2.25 Dual Steering Stabilizer System 2000-2004 Ford F250 & F350 4WD PARTS LIST:

More information

PRO COMP SUSPENSION PART# F-150 ADD-A-LEAF KIT. Suspension Systems that Work!

PRO COMP SUSPENSION PART# F-150 ADD-A-LEAF KIT. Suspension Systems that Work! 2360 Boswell Road Chula Vista, CA 91914 Phone 619.216.1444 Fax 619.216.1474 E-Mail tech@explorerprocomp.com PRO COMP SUSPENSION Suspension Systems that Work! PART# 13134 2004 F-150 ADD-A-LEAF KIT This

More information

(877) MON-FRI 7AM-5PM PST OR WEBSITE: ReadyLIFT.COM **Please retain this document in your vehicle at all times**

(877) MON-FRI 7AM-5PM PST OR   WEBSITE: ReadyLIFT.COM **Please retain this document in your vehicle at all times** IF your ReadyLIFT product has a damaged or missing part, please contact customer service directly. For warranty issues please return to the place of installation and contact ReadyLIFT. A NEW REPLACEMENT

More information

READ ALL INSTRUCTION THOROUGHLY FROM START TO FINISH BEFORE BEGINNING INSTALLATION!

READ ALL INSTRUCTION THOROUGHLY FROM START TO FINISH BEFORE BEGINNING INSTALLATION! www.fabtechmotorsports.com 4331 EUCALYPTUS AVE. ~~ CHINO, CA 91710 PHONE 909-597-7800 FAX 909-597-7185 1995 1/2-2004 TOYOTA TACOMA 2 WD 4 CYLINDER KIT FTS4130-4-4 3 LIFT KIT PARTS LIST: 2 EA. ( UCA ) FT4130-4A

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS INSTALLATION INSTRUCTIONS FTS24183 3 TRAIL BOX KIT 1 FT50294 JK PITMAN ARM 2 FT50261BK FRONT SWAY BAR END LINK 1 FT50533 HARDWARE SUBASSEMBLY 2 FT50492 FRONT BUMP STOP SPACER 2 FT50401BK REAR BUMP STOP

More information

Installation Instructions

Installation Instructions Installation Instructions 4 Basic Suspension System 1997-2006 JEEP TJ 4WD Fabtech Motorsports 4331 Eucalyptus Ave. Chino, CA 91710 Tech Line 909-597-7800 Fax 909-597-7185 Web www.fabtechmotorsports.com

More information

(800) MON-FRI 7AM-5PM PST OR WEBSITE: ReadyLIFT.COM **Please retain this document in your vehicle at all times**

(800) MON-FRI 7AM-5PM PST OR   WEBSITE: ReadyLIFT.COM **Please retain this document in your vehicle at all times** IF your ReadyLIFT product has a damaged or missing part, please contact customer service directly. For warranty issues please return to the place of installation and contact ReadyLIFT. A NEW REPLACEMENT

More information

Rear Leaf Spring Kit 24366, Chrysler B-body, Chrysler E-Body

Rear Leaf Spring Kit 24366, Chrysler B-body, Chrysler E-Body P Rear Leaf Spring Kit 24366, 24367 66-70 Chrysler B-body, 70-74 Chrysler E-Body Thank you for your purchase from our new line of Mopar parts. Please call us at 877-4NO - ROLL if you have any questions

More information

JEEP WRANGLER INSTALLATION INSTRUCTIONS KIT SUM

JEEP WRANGLER INSTALLATION INSTRUCTIONS KIT SUM 1986-1995 JEEP WRANGLER INSTALLATION INSTRUCTIONS KIT SUM-7893300 Installation of a body lift will change the center of gravity and the handling characteristics of the vehicle. Because of the higher center

More information

Installation Guide for the JK Wrangler 2.5 Inch spring lift

Installation Guide for the JK Wrangler 2.5 Inch spring lift Tera Manufacturing, Inc. 5251 South Commerce Dr. Murray, Utah 84107 Phone/801.288.2585 Fax/801.713.2313 www.teraflex.biz INSTALLATION GUIDE Installation Guide for the JK Wrangler 2.5 Inch spring lift Read

More information

4.5 LIFT BOX KIT DODGE RAM 2500 & WD 7.3 DIESEL ONLY

4.5 LIFT BOX KIT DODGE RAM 2500 & WD 7.3 DIESEL ONLY 4.5 LIFT BOX KIT 2009 2010 DODGE RAM 2500 & 3500 4WD 7.3 DIESEL ONLY Fabtech Motorsports 4331 Eucalyptus Ave. Chino, CA 91710 Tech Line 909-597-7800 Fax 909-597-7185 Web www.fabtechmotorsports.com 4.5

More information

JK Big Brake Kit. Important Notes: Tools needed: This installation guide Basic mechanics tool set

JK Big Brake Kit. Important Notes: Tools needed: This installation guide Basic mechanics tool set 1 JK Big Brake Kit www.teraflex.com Kit #000 Standard Rotors Kit #020 Slotted Rotors Important Notes: Prior to beginning this or any installation read these instructions to familiarize yourself with the

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS INSTALLATION INSTRUCTIONS 2005-16 FORD F250/F350 4WD 2012-16 FORD F450 8-LUG 4WD 4 BUDGET SYSTEM FTS22150/FTS22153 Fabtech Motorsports 4331 Eucalyptus Ave. Chino, CA 91710 Tech Line: 909-597-7800 Fax:

More information

Ride Rite Warranty Evaluation Guide

Ride Rite Warranty Evaluation Guide What s covered The Ride-Rite kits, components, and accessories are warranted against defects in workmanship and materials*. What s not covered This warranty does not cover service or labor charges, freight

More information

6 LIFT SYSTEM DODGE RAM 2500 & WD MEGA CAB FTS23032BK

6 LIFT SYSTEM DODGE RAM 2500 & WD MEGA CAB FTS23032BK 6 LIFT SYSTEM 2009 2010 DODGE RAM 2500 & 3500 4WD 2009 2010 2500 MEGA CAB FTS23032BK Fabtech Motorsports 4331 Eucalyptus Ave. Chino, CA 91710 Tech Line 909-597-7800 Fax 909-597-7185 Web www.fabtechmotorsports.com

More information

PN# 64660K Nissan Frontier/ Xterra Suzuki Equator 2WD/4WD 2 1/2 Front & 1 1/2 Rear Spacer Kit PRO COMP SUSPENSION

PN# 64660K Nissan Frontier/ Xterra Suzuki Equator 2WD/4WD 2 1/2 Front & 1 1/2 Rear Spacer Kit PRO COMP SUSPENSION 2360 Boswell Road Chula Vista, CA 91914 Phone 619.216.1444 Fax 619.216.1474 E-Mail tech@explorerprocomp.com PRO COMP SUSPENSION Suspension Systems that Work! PN# 64660K 2005-2011 Nissan Frontier/ Xterra

More information

IS INDEPENDENT SUSPENSION SYSTEM OWNERS MANUAL

IS INDEPENDENT SUSPENSION SYSTEM OWNERS MANUAL IS INDEPENDENT SUSPENSION SYSTEM OWNERS MANUAL * Made in U.S.A. Patent number 5899470 IS153-002 REV. 1 Description Congratulations on your purchase of the MOR/ryde IS suspension system*. The MOR/ryde IS

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS INSTALLATION INSTRUCTIONS 2017 FORD F250/350 4WD 6 RADIUS ARM SYSTEM FTS22220 Fabtech Motorsports 4331 Eucalyptus Ave. Chino, CA 91710 Tech Line: 909-597-7800 Fax: 909-597-7185 Web: www.fabtechmotorsports.com

More information

PN# LL Dodge wd / Dodge 2500/3500 4wd Dodge Ram Mega Cab 1500/2500/3500 Spacer Kits PRO COMP SUSPENSION

PN# LL Dodge wd / Dodge 2500/3500 4wd Dodge Ram Mega Cab 1500/2500/3500 Spacer Kits PRO COMP SUSPENSION 2360 Boswell Road Chula Vista, CA 91914 Phone 619.216.1444 Fax 619.216.1474 E-Mail tech@explorerprocomp.com PRO COMP SUSPENSION Suspension Systems that Work! PN# LL-1090 94-01 Dodge 1500 4wd / 94-07 Dodge

More information

Tubular Lower A-Arms GM A-Body Tubular Lower A-Arms GM F-Body

Tubular Lower A-Arms GM A-Body Tubular Lower A-Arms GM F-Body 1104 - Tubular Lower A-Arms 64-72 GM A-Body 1108 - Tubular Lower A-Arms 70-81 GM F-Body Tubular Lower A-Arms: Thank you for your purchase from our new line of A-Body parts. Please call us at (877) 4NO

More information

JK CRD60 Front Fixed Spindle Conversion Kit

JK CRD60 Front Fixed Spindle Conversion Kit 1 JK CRD60 Front Fixed Spindle Conversion Kit www.teraflex.com Kit # 3060000 JK CRD60 Front Fixed Spindle Conversion Kit Important Notes: Prior to beginning this or any installation read these instructions

More information

SOS LOWERING KIT INSTALLATION MANUAL Leaf Spring Shackle and Hardware

SOS LOWERING KIT INSTALLATION MANUAL Leaf Spring Shackle and Hardware Page 12 PARTS INCLUDED IN KIT Front Coil Spring Perch, Sleeve and Bump Stops SOS LOWERING KIT INSTALLATION MANUAL Leaf Spring Shackle and Hardware SOS 2050 Axle Perches Bottom Plates APPLICATIONS 2007

More information

Part # JEEP JK Dual Steering Stabilizer Kit PRO COMP SUSPENSION. Suspension Systems that Work!

Part # JEEP JK Dual Steering Stabilizer Kit PRO COMP SUSPENSION. Suspension Systems that Work! 2360 Boswell Road Chula Vista, CA 91914 Phone 619.216.1444 Fax 619.216.1474 E-Mail tech@explorerprocomp.com 222586 PRO COMP SUSPENSION Suspension Systems that Work! Part # 222586 2007-2012 JEEP JK Dual

More information

WR Air Accessory Mounting Brackets

WR Air Accessory Mounting Brackets 2529 www.riderite.com WR1-760-2529 Air Accessory Mounting Brackets The air accessory mounting kit is designed to work with all Ride-Rite air accessory systems without an air tank. If your air accessory

More information

Independent Suspension System Owner s Manual

Independent Suspension System Owner s Manual Independent Suspension System Owner s Manual Independent Suspension System CONTENTS Introduction...2 Parts Listing & Rubber Shear Spring Defelction...3 Maintenance Checks & Trouble Shooting...4 & 5 Warranty...6

More information

JK HD Skid Plate for Rear Falcon Shocks

JK HD Skid Plate for Rear Falcon Shocks 1 JK HD Skid Plate for Rear Falcon Shocks Kit # 36-07-01-300 Tools needed: Important Notes: Prior to beginning this or any installation read these instructions to familiarize yourself with the required

More information

PN# Toyota Tundra 2wd/4wd Sequoia 2wd/4wd 3 Front Spacer PRO COMP SUSPENSION. Suspension Systems that Work!

PN# Toyota Tundra 2wd/4wd Sequoia 2wd/4wd 3 Front Spacer PRO COMP SUSPENSION. Suspension Systems that Work! 2360 Boswell Road Chula Vista, CA 91914 Phone 619.216.1444 Fax 619.216.1474 E-Mail tech@explorerprocomp.com PRO COMP SUSPENSION Suspension Systems that Work! This document contains very important information

More information

INSTRUCTIONS TUBULAR CONTROL ARMS & COIL-OVER CONVERSION FOR AMC MUSCLE CARS: 1970 AMX JAVELIN SPIRIT, HORNET, GREMLIN, CONCORD

INSTRUCTIONS TUBULAR CONTROL ARMS & COIL-OVER CONVERSION FOR AMC MUSCLE CARS: 1970 AMX JAVELIN SPIRIT, HORNET, GREMLIN, CONCORD AMC TUBULAR CONTROL ARMS & COIL OVER KIT INSTRUCTIONS TUBULAR CONTROL ARMS & COIL-OVER CONVERSION FOR AMC MUSCLE CARS: 1970 AMX 1970-74 JAVELIN SPIRIT, HORNET, GREMLIN, CONCORD Revised 6/1/2012 www.freakride.com

More information

780 Professional Drive N Shreveport, LA Phone (318) Polaris Ranger RZR 1000 XP Upper Radius Bars

780 Professional Drive N Shreveport, LA Phone (318) Polaris Ranger RZR 1000 XP Upper Radius Bars 780 Professional Drive N Shreveport, LA 71105 Phone (318)524-2270 Polaris Ranger RZR 1000 XP Upper Radius Bars Read before Installation This product is designed for use on ATVs and/or RUVs to increase

More information

LATEST REVISION:

LATEST REVISION: 2360 Boswell Road Chula Vista, CA 91914 Phone 619.216.1444 Fax 619.216.1474 E-Mail tech@explorerprocomp.com LATEST REVISION: 10.29.2011 PRO COMP SUSPENSION Suspension Systems that Work! Part # 72101B 2011-2012

More information

INSTALLATION INSTRUCTIONS PART NUMBER:

INSTALLATION INSTRUCTIONS PART NUMBER: Equipped with AEM Dryflow Filter No Oil Required! INSTALLATION INSTRUCTIONS PART NUMBER: 21-521 2003-2007 HYUNDAI Tiburon V6-2.7L C.A.R.B. E.O. # D-670-2 The installation of this AEM intake system requires

More information

INSTALLATION GUIDE DIRECT-REPLACEMENT

INSTALLATION GUIDE DIRECT-REPLACEMENT DIRECT-REPLACEMENT INSTALLATION GUIDE CHEVY/GMC (07+) 883-06-040-2.5 Factory Series Coil-Over Reservoir - Adjustable 883-02-040-2.5 Factory Series Coil-Over Reservoir 880-06-525-2.5 Factory Series Coil-Over

More information

JK High Steer Knuckles

JK High Steer Knuckles 1 JK High Steer Knuckles www.teraflex.com Kit #4390870 Important Notes: Prior to beginning this or any installation read these instructions to familiarize yourself with the required steps and evaluate

More information

INSTALLATION INSTRUCTIONS Mopar Performance 2 Lift System 2009 and Newer Dodge Ram 1500 (DS) 4WD PART NUMBER P

INSTALLATION INSTRUCTIONS Mopar Performance 2 Lift System 2009 and Newer Dodge Ram 1500 (DS) 4WD PART NUMBER P INTRODUCTION Installation requires a professional mechanic. Prior to beginning, inspect the vehicle s steering, driveline, and brake systems, paying close attention to the suspension link arms and bushings,

More information

COLD AIR INTAKE SYSTEM, CIVIC Si,

COLD AIR INTAKE SYSTEM, CIVIC Si, COLD AIR INTAKE SYSTEM, CIVIC Si, 2012+ 343-05-0200 PLEASE READ CAREFULLY BEFORE PROCEEDING WITH INSTALL Parts list (Please verify all parts are included in the kit before proceeding with installation)

More information

FORD F-150 (09+) 2.0 Performance Series IFP coil-over kit: IFP coil-over kit: Reservoir coil-over kit:

FORD F-150 (09+) 2.0 Performance Series IFP coil-over kit: IFP coil-over kit: Reservoir coil-over kit: direct-replacement coil-over shocks installation guide FORD F-150 (09+) 2.0 Performance Series IFP coil-over kit: 985-02-006 2.5 IFP coil-over kit: 883-02-029 2.5 Reservoir coil-over kit: 880-02-634 INSTALLATION

More information

Suzuki 500 (98+) Lift Kit Installation Instructions

Suzuki 500 (98+) Lift Kit Installation Instructions 780 Professional Drive N. Shreveport, LA 71105 Phone (318)-524-2270 Fax (318)-524-2297 www.highlifter.com Suzuki 500 (98+) Lift Kit Installation Instructions Read before Installation This product is designed

More information

Latest Revision:

Latest Revision: 400 W. Artesia Blvd. Compton, CA 90220 Fax: (310) 747-3912 Ph: 1-800-776-0767 E-Mail: info@procompusa.com Website: www.procompusa.com Latest Revision: 3.11.2014 PRO COMP SUSPENSION 2005-2014 Toyota Tacoma

More information

coil-over shocks ToyoTa Tundra (00-06)

coil-over shocks ToyoTa Tundra (00-06) direct-replacement coil-over shocks installation guide Toyota tundra (00-06) 985-02-005-2.0 Performance Series IFP Coil-Over 883-02-026-2.5 IFP Coil-Over Kit 883-02-027-2.5 IFP Coil-Over Long Travel Kit

More information

Part# ZX WD/4WD PRO RUNNER SS Lift PRO COMP SUSPENSION. Suspension Systems that Work!

Part# ZX WD/4WD PRO RUNNER SS Lift PRO COMP SUSPENSION. Suspension Systems that Work! 2360 Boswell Road Chula Vista, CA 91914 Phone 619.216.1444 Fax 619.216.1474 E-Mail tech@explorerprocomp.com PRO COMP SUSPENSION Suspension Systems that Work! Part# 1999-2006 Toyota Tundra 2WD/4WD PRO RUNNER

More information

GM P/U, Blazer, Suburban, 1 Ton 4WD 4-6 Kits

GM P/U, Blazer, Suburban, 1 Ton 4WD 4-6 Kits 92114500 1973-87 GM P/U, 1973-91 Blazer, Suburban, 1 Ton 4WD 4-6 Kits Thank you for choosing Rough Country for all of your suspension needs. Rough Country recommends a certified technician installs this

More information

Renegade Budget Boost Instructions

Renegade Budget Boost Instructions 1 Renegade Budget Boost Instructions www.teraflex.com #1351200 Important Notes: Prior to beginning this or any installation read these instructions to familiarize yourself with the required steps and evaluate

More information

Part # 59003B NISSAN TITAN 2WD CARRIER BEARING SPACER KIT PRO COMP SUSPENSION. Suspension Systems that Work!

Part # 59003B NISSAN TITAN 2WD CARRIER BEARING SPACER KIT PRO COMP SUSPENSION. Suspension Systems that Work! 2360 Boswell Road Chula Vista, CA 91914 Phone 619.216.1444 Fax 619.216.1474 E-Mail tech@explorerprocomp.com PRO COMP SUSPENSION Suspension Systems that Work! Part # NISSAN TITAN 2WD CARRIER BEARING SPACER

More information

JK BIG BRAKE KIT Part # Part #

JK BIG BRAKE KIT Part # Part # TeraFlex, Inc. 5241 South Commerce Dr. Murray, Utah 84107 Phone/801.288.2585 Fax/801.713.2313 www.teraflex.biz Rev. 12 July 2010 TT PRODUCT INSTALLATION GUIDE JK BIG BRAKE KIT Part # 4303400 Part # 4303420

More information

1107 Tubular Upper A-Arms Camaro/Firebird

1107 Tubular Upper A-Arms Camaro/Firebird 1107 Tubular Upper A-Arms 67-69 Camaro/Firebird Thank you for your purchase from our new line of F-Body parts. Please call us at (877) 4NO - ROLL if you have any questions regarding the service or installation

More information

Polaris Ranger RZR 1000 XP Radius Bars PSRA-RZR1

Polaris Ranger RZR 1000 XP Radius Bars PSRA-RZR1 780 Professional Drive N Shreveport, LA 71105 Phone (318)524-2270 Polaris Ranger RZR 1000 XP Radius Bars PSRA-RZR1 Read before Installation This product is designed for use on ATVs and/or RUVs to increase

More information

XJ CHEROKEE LIFT KIT

XJ CHEROKEE LIFT KIT 92169600 84-01 6.5 XJ CHEROKEE LIFT KIT Thank you for choosing Rough Country for your suspension needs. Rough Country recommends a certified technician installs this system. In addition to these instructions,

More information

TJ/LJ Upper Control Arms

TJ/LJ Upper Control Arms 1 Kit #161800 and/or #161800 TJ/LJ Upper Control Arms www.teraflex.com Important Notes: Prior to beginning this or any installation read these instructions to familiarize yourself with the required steps

More information

Owner s Manual & Safety Instructions

Owner s Manual & Safety Instructions Owner s Manual & Safety Instructions Save This Manual Keep this manual for the safety warnings and precautions, assembly, operating, inspection, maintenance and cleaning procedures. Write the product s

More information

AWE Track Edition Touring Edition Cat-Back Exhaust System Mustang GT. AWE website here

AWE Track Edition Touring Edition Cat-Back Exhaust System Mustang GT. AWE website here Thank you for purchasing the AWE Track Edition or Touring Edition Cat-Back Exhaust System for the 2015+ Mustang GT. For up-to-the-minute fitment information, be sure to visit the S550 Mustang GT section

More information

Be sure to refer to instruction supplements provided in any included mounting hardware. Installation Instructions 412CRZ Series Rear Shocks

Be sure to refer to instruction supplements provided in any included mounting hardware. Installation Instructions 412CRZ Series Rear Shocks Installation Instructions 412CRZ Series Rear Shocks ATTENTION Statements in these instructions that are preceded by the following words are of special significance: W a r n i n g This means there is the

More information

99-04 Ford F250 Super Duty 4-6 Suspension Kit

99-04 Ford F250 Super Duty 4-6 Suspension Kit 92758200 99-04 Ford F250 Super Duty 4-6 Suspension Kit Thank you for choosing Rough Country for your suspension needs. Rough Country recommends a certified technician installs this system. In addition

More information

64-70 Mopar B-Body Adjustable Rear Sway Bar SUM

64-70 Mopar B-Body Adjustable Rear Sway Bar SUM 64-70 Mopar B-Body Adjustable Rear Sway Bar 1970 models Remove breather and insert 1/8 thick washer between brake tee and axle as shown. Place U-bolts under brake lines to avoid pinching lines Place U-bolts

More information

2 1/4 TON HYDRAULIC FLOOR JACK

2 1/4 TON HYDRAULIC FLOOR JACK 2 1/4 TON HYDRAULIC FLOOR JACK Item Number W1611 OWNER S MANUAL WARNING It is the owner and/or operators responsibility to study all WARNINGS, operating, and maintenance instructions contained on the product

More information

FORD F-250/350 SUPER DUTY 4 WHEEL DRIVE FTS22197BK 6 COIL OVER CONVERSION SYSTEM FTS22196BK 8 COIL OVER CONVERSION SYSTEM

FORD F-250/350 SUPER DUTY 4 WHEEL DRIVE FTS22197BK 6 COIL OVER CONVERSION SYSTEM FTS22196BK 8 COIL OVER CONVERSION SYSTEM 2000-2004 FORD F-250/350 SUPER DUTY 4 WHEEL DRIVE FTS22197BK 6 COIL OVER CONVERSION SYSTEM FTS22196BK 8 COIL OVER CONVERSION SYSTEM 4331 EUCALYPTUS AVE. ~~ CHINO, CA 91710 909-597-7800 Fax 909-597-7185

More information

BX1681. Please read BOTH these Installation Instructions and the General Towing Instructions before attempting to install or operate this equipment.

BX1681. Please read BOTH these Installation Instructions and the General Towing Instructions before attempting to install or operate this equipment. Serial Number BX1681 2007-13 Chevy Pickup 1500, 2500 & 3500 New Style Heavy Duty (2WD/4WD), 2007-11 GMC Pickup 2500 & 3500 New Style, 2008-10 GMC Yukon 2500 Please read BOTH these and the General Towing

More information

Latest Revision:

Latest Revision: 400 W. Artesia Blvd. Compton, CA 90220 Fax: (310) 747-3912 Ph: 1-800-776-0767 E-Mail: info@procompusa.com Website: www.procompusa.com Latest Revision: PRO COMP SUSPENSION 76402P 2007-2017 Jeep JK/TJ/CJ

More information

INSTALLATION INSTRUCTIONS FOR: RE JK BUDGET BOOST SUSPENSION LIFT

INSTALLATION INSTRUCTIONS FOR: RE JK BUDGET BOOST SUSPENSION LIFT RUBICON EXPRESS 1900 EL CAMINO AVE, SACRAMENTO, CA 95815 866-533-7706, www.rubiconexpress.com INSTALLATION INSTRUCTIONS FOR: RE7133 2.5 JK BUDGET BOOST SUSPENSION LIFT Safety Warning: Suspension systems

More information

Owner s Manual & Safety Instructions

Owner s Manual & Safety Instructions Owner s Manual & Safety Instructions Save Save This This Manual Keep Keep this this manual manual for for the the safety safety warnings warnings and and precautions, assembly, assembly, operating, inspection,

More information

INSTRUCTION MANUAL TITAN 16K - Fifth Wheel Hitch Plymouth MI

INSTRUCTION MANUAL TITAN 16K - Fifth Wheel Hitch Plymouth MI You can take it with you. INSTRUCTION MANUAL TITAN 16K - Fifth Wheel Hitch Plymouth MI Product No. 30866 DEALER/INSTALLER: END USER: (1) Provide this Manual to end user. (2) Physically demonstrate hitching

More information

FTS & 8 4 LINK BOX KITS FORD F-250/350 SUPER DUTY 4WD

FTS & 8 4 LINK BOX KITS FORD F-250/350 SUPER DUTY 4WD FTS22140 6 & 8 4 LINK BOX KITS 2008-2014 FORD F-250/350 SUPER DUTY 4WD 4331 EUCALYPTUS AVE. CHINO, CA 91710 909-597-7800 Fax 909-597-7185 2008-2014 FORD F-250/350 SUPER DUTY 4WD FTS22140 6 & 8 4 LINK KIT

More information

BAG 3 (2) 2.25 x 1 Sleeves (4) 1/4 Nylock Nuts (4) 1/4 x 2 Bolts (4) 3/8 Nylock Nuts (4) 3/8 Flat Washers (2) 3/8 U-Bolts

BAG 3 (2) 2.25 x 1 Sleeves (4) 1/4 Nylock Nuts (4) 1/4 x 2 Bolts (4) 3/8 Nylock Nuts (4) 3/8 Flat Washers (2) 3/8 U-Bolts INSTALLATION INSTRUCTIONS PART # DESCRIPTION 799 Lincoln Ave. Riverside, CA 90 Phone: 9.689.ICON Fax: 9.689.06 90 00+ RAPTOR REAR BUMPSTOP SYSTEM ** READ ALL INSTRUCTIONS THOROUGHLY FROM START TO FINISH

More information

PRO COMP SUSPENSION. Suspension Systems that Work! Part # 52210/52210MX 4-99/2004 Ford 4WD Superduty F250/350

PRO COMP SUSPENSION. Suspension Systems that Work! Part # 52210/52210MX 4-99/2004 Ford 4WD Superduty F250/350 2360 Boswell Road Chula Vista, CA 91914 Phone 619.216.1444 Fax 619.216.1474 E-Mail tech@explorerprocomp.com PRO COMP SUSPENSION Suspension Systems that Work! Part # 52210/52210MX 4-99/2004 Ford 4WD Superduty

More information

INSTALLATION INSTRUCTIONS PART NUMBER:

INSTALLATION INSTRUCTIONS PART NUMBER: Equipped with AEM Dryflow Filter No Oil Required! INSTALLATION INSTRUCTIONS PART NUMBER: 21-8205 2003-2004 DODGE RAM 1500 Pickup V8-4.7L C.A.R.B. E.O. # D-392-29 * NOTE: Legal in California only for racing

More information

DISCLAIMER FOR OFF ROAD USE ONLY

DISCLAIMER FOR OFF ROAD USE ONLY DISCLAIMER FOR OFF ROAD USE ONLY THE PURCHASER IS RESPONSIBLE FOR DETERMINING THE SUITABILITY OF ANY AND ALL PRODUCTS PURCHASED Purchaser understands and recognizes that off road and racing equipment and

More information

XJ CHEROKEE LIFT KIT

XJ CHEROKEE LIFT KIT 92162300 84-01 4.5 XJ CHEROKEE LIFT KIT Thank you for choosing Rough Country for your suspension needs. Rough Country recommends a certified technician installs this system. In addition to these instructions,

More information

Established in 1977 KJ09138BK / KJ09137BK UP JK 3/4 & 1 3/4 LIFT KIT 3/4 KIT 1 3/4 KIT. Like Us Share Us Watch Us Follow Us

Established in 1977 KJ09138BK / KJ09137BK UP JK 3/4 & 1 3/4 LIFT KIT 3/4 KIT 1 3/4 KIT. Like Us Share Us Watch Us Follow Us Established in 1977 KJ09138BK / KJ09137BK 2007 - UP JK 3/4 & 1 3/4 LIFT KIT 3/4 KIT OR 1 3/4 KIT Like Us Share Us Watch Us Follow Us 12 www.daystarweb.com Tech Support Contact Info Tech@DaystarWeb.com

More information

KC09101BK FRONT 2 COIL SPRING SPACER KIT DODGE RAM 4WD RAM MEGA CAB 4WD 1500

KC09101BK FRONT 2 COIL SPRING SPACER KIT DODGE RAM 4WD RAM MEGA CAB 4WD 1500 KC09101BK FRONT 2 COIL SPRING SPACER KIT 1994-2001 DODGE RAM 4WD 1500 2005-2012 RAM MEGA CAB 4WD 1500 www.daystarweb.com Tech Support Contact Info Tech@DaystarWeb.com Phone: 623.907.0081 Fax: 623.907.0088

More information

Carli Suspension Tech Support: 422 Jenks Circle, CARLI Corona, CA (888) CS-DPRB-03 NOTE:

Carli Suspension Tech Support: 422 Jenks Circle, CARLI Corona, CA (888) CS-DPRB-03 NOTE: Carli Suspension Tech Support: 422 Jenks Circle, 888-99-CARLI Corona, CA 92880 (888) 992-2754 CS-DPRB-03 NOTE: We Recommend installation be performed by a trained professional. Please review the product

More information

99-04 Ford F250 Super Duty 4-6 Suspension Kit

99-04 Ford F250 Super Duty 4-6 Suspension Kit 92758200 99-04 Ford F250 Super Duty 4-6 Suspension Kit Thank you for choosing Rough Country for your suspension needs. Rough Country recommends a certified technician installs this system. In addition

More information

Please visit for the latest version of these installation instructions.

Please visit  for the latest version of these installation instructions. Please visit www.blueox.com for the latest version of these installation instructions. BX1986 Please read BOTH these and the General Information sheet prior to installing or operating this equipment. 1.

More information